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TITLE: DBA: NUTEC 10/115/11/1201 OVER MAGIC KOTE FORMED CONCRITL

CBJECT:

INTRODUCTION:

SUMMARY :

PROCEDURE:

RESULTS:
REFERENCE:

To determine the feasibility of applying Iaperial's
NUTEC 10/118/11/1201 system cver concrete poured in
plywood forms coated wita Symon's Magic Kote.

Taic test was performed at the request of Imperial
representatives at the llouston Lighting and Power,
South Texas jobsite where Symon’'s Magic Kote may De
used as a plywood form release agent.

Designed Basis Accident (DBA) testing at the HLGP
pressure and temperature curve was performed on con-
crete coupons formed in Magic Kote treated plywooed
and coated with the NUTEC 10/11S/11/1201 system. No
flaking, blistering, crackiang, delamination, or otier
effects were observed.

A 1"x4"x2" concrete specimen, lab panel No. 330, was
prepared in a plywood form previously treated witha
Magic Kote. The concrete m3ix used was as specified by
Bechtel CP956:

50.0 16 Type II low alkaline Lone Star Cement
ASTM C150
72.8 1b Jahncke cement sand ASTM C33
$7.6 1b Jahncke Crescrete 3/8" dry gravel ASTM (33
13.7 1b Deionized water
2.4 g Master Builder's MB-VR
Air Entrainment Admixture
44.4 g Master Builder's Pozzolita 122-N
Water Reducing Adaixiure

The coupen was then sealed and coated with tae NUTE
10/115/11/1201 system. For application and curing data
see the following gnncl preparation sheet. The specimen
was allowed to fully cure and then tested under D3A
conditions at the HLEP curve by Coastal Science Associates.

Jee attached Coastal Science Associates Repore.

Lab Book 04, Vol. 1, pg. 101
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TEST PAN PREPARATION DATA

PRosucT To s& TESTEO__NUTEC 10/11S/11/1201

TYPE SUBSTRATE: Congrete (Bechtel Mix) 8188 2" 3 4" 3 2%
SURPACE PREPAKATION (describe):_None (Concrete poured i alywood fgos=s

tre Wit! - ‘ )
PRODUCT DATA: SAMPLE NO.(s) ___390
DATE AND TIME CURING COMPOUND OR PRIMER APPLIED SL18/28
TINE &
PRODGCT APPLICATION CONDITIONS THICKNESS oATE
PROCGCT CODES BA'CH ¢ _ METHOD A/M(OP SR .H. (ins) APPLIED
NUTEC 10 5606/5607 Spray son .004-,005 §5/13/768
NUTEC 115  5409/5413/ Squeegee 82/73 .030-.050 5/24/76
5700
NUTEC il 5409/5413 Squeegee 82/72 .015-.030 5/24/78
NUTEC 1201 5786/5655 Spray 86/70 .005-.007 §5/23/7¢
TOTAL FILM THICXNESS .050-.080
CURING CONDITIONS: AMBIENT TENWP 20-480 OP REL. MUMIDITY_ 43-63
MINIMUM CURE £0 BAYS
TEST PROCEDURE: _DBA (HLGP Curve)
TESTING PERPORMED BY:Coastal Science Assoc, OATE SUBNMITTED 7/25/76
—Laastal Sciesce Assaciates

TEST AEZPORT NO.A013072774

Southern [mperial Coatings

Test Report Ne., 55-.7¢
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aCOAST[AL SCIENCE ASSOCIATES

1504) zn-nsug 8900 CANAL BOULEVARD .

COCPLRATIVE S11DIES ¢

MEW QRLEANS, LOUISIANA 701 ¢+

Date: July 272, 1976

Product Tdenti ::ntioﬁ: Steel Panel z Conerete Blosk

gg* Test posul:s;

Hous*sn Lighting ani Power; South Texas Projact
An. Ne. 3, Y/16/74 DDA Pressure Response Figure §.2-17,

DEA Temperanture Response TFigure §.2-18

Coaments

Sazple No.

350 Ne flaking, bl::soriqg. or aracking
- - nv
- o,

brown discoloration 2-4" from the
boston of the block. Delamination
TIRE was

& ccmplete check.

-

net regoved for

Approved  La‘rne”
A015072776

Aeport lo.

PECHNIGCAL PROGRAM CVALUATIGHN o POLILLTION ABATEMENT

MARINE COATINGS & TISTING o CHEMICAL Z Py oS CONSUL TING
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| COALTAL SCIENCE ASSCCIATES

(Sdc)zlJ-r:s:B 0900 CANAL BOQULEVARD o
Date:

Sazple Ne.

July 27, 1976

390

tion Cozposition:

Sodium borate-thicsulfate buffered at pH 5.5,
-

DEA Test Condi

-
- -

;no (min)
23/76

:

10
1s

y s
?2/28/76 1373
9‘

169¢
?/28/76 3322
7/2%8/76 Liée

1‘!’0?2. (°r)

i
285
279
277
280
277
222
270
271
262
248
223
230
230
212
208
207
203
156

Approved

NEW QRLEANS, LOUISIANA 20:24

Tessure 3ig) ccuments

22
32
&
&8

0
;
:

42
41

Reacve from heater,

Aﬁ“grp-'

Report No. 2014072774

COCPERATIVE STUDIES o TECHNICAL PHOGRAM EVALUATION o POLLUTION ABATEMENT
& CHEMICAL /PHTSICS CONSULTING

MARINE COATINGS & TESTING
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@ . OBA ANT RADIATION TCLIRANCT

T PANEL PK?RM..-N CATA

4. PROCUCT TC BE TESTED: NUTEC L1S/MUTEC 11/ REACSTIC 1201
2. TYPE SUBSTRAIE: Concrete - Bachtal @ 956 $12=: 2" x 4" x 2"
1. SURFACT PREPARATION (Describe): Burke's Form Release was jenerously applied to all

Ssrfaces with a clean cioth.

4. PRODUCT DATA: SAMPLE NC.(s):___ joeq
§. CATE AND TIME CURING COMPOOND OR PADMER APPLIED: __ wurkes sgolied T/8/77  10:00 a.3.

PRODUCT APPLICATION CONDITIONS  THIOOMESS  TIME & OATE
AT  PXeoccT =08 AR Y _ETeeo 5("‘”’“1. —), NESS
1 woTEC us 2172/2278/2171 Squeeges 70%r/838 R.E 010,020  7/%/77
. 4:00 p.a.
2 woTEC u 2172/227% Squeeges 82°%r/610 0.8, ,003-.008" 7/6/77
4:00 p.2.
3 EACTIC 1301 €171/7434 spray 86°r/708 R.H. .008-.007 /877

O 11100 a.8.

6. CTURING CONDITIONS: ANGINT TRe., 0-%0 °r mEL. ETMIDITY 40-60 '
MINTMUM TURE $ DAYS

7. TEST PROCIIURE: __DBA oer ML 6 P (Mewision O, 10/32/78)

8. TISTING PERFCRMED BY.__ Coastal Sciences SATE stmeTTED /1377
APPRCVED
TEST AEPORT NC. _178-77-3
(, ) . oATR.__8/%/T7
F % /” '~

PREPANED BY
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August 5, 1977
or FORM
'$ CONCRETE CCATING SYSTE)

Purpose: The purpose of this test was %o determine Lf Surke's form release would
effect the performance of Imperial's concrete coating systams, Lf the release
agent vere transferred to the concrete.

Procedure: In order to expedite the generation of data, and o tast under ax-
treme conditions; the Surke's form release vas applied directly to the concreta
pricr to application of the NUTEC 4115, The form release vas applied genarsusly
o all surfaces with a clean cloth at a spread rate of approximately 40C ttz,/qu.
T™he concrets coating system was applied as cutlined ln the attached panel pre-
paration data. All specimens vere cured a® room temperature and relative hamidity,
when, submitted to Coastal Sciences for UBA tasting per Houston Lighting and

Power Ravision 0, 10/22/7%5. All specimens were inspectad for defects immediately
wpen resoval from the autoclave, especially delamisation of the NUTEC 4115 from
the concreta which would indicate an incompatibility.

Regults: ALl surfaces were free of any defects,

Comglusions: BSuske's form release does not pose any threat to the perfor-
mance of Imperial’'s concrets coating systams.
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COASTAL SCIENCE ASSOCIATES

8900 CANAL BOULEVARD o NEW QRLEANS, LOQUISI ANA 70113

(504) 183-7251

ut.l M’ 18. 1977
Product Identification:__ Steel Panels ] Concrete Dlocks

DEA Test Conditions: Eouston nting and Power Curve, Rev,0,
Oct., 22, 1975, abbreviated to 28 hrs,

, free from bDlisters, cracks, flakes,
f adhesion detected,

Approved ¢ ’u / ;‘&,}\

Report #043071677

COOPERATIVE STUSIES o TECHNICAL PAGGRAM EVALUATION o BOLLUTION ABATEMENT
MARINE COATINGS & TESTING o CHEMICAL / PHYSICE CONSULTING
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